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Applicant

Lakuda ApS

ZEFE Ntk
Applicant's address

Spettrupvej 1A 8722 Hedensted Denmark

i

Manufacturer

Lakuda ApS

ill i e Ak
Manufacturer's address

Spettrupvej 1A 8722 Hedensted Denmark

IRA LT 0755-34587876
Telephone Number
I A R bk .
nfo@lakuda.dk
Email address info@lakuda.d
(i /
Website
=B BT
Sample Name Lithium-ion Battery
—
Sample Model
FEA I MEERFA, R5Fd18.4%68.0 (mm)
Appearance Black almost cylinder, size: ®18.4%68.0 (mm)
P A
Trademark JPCES

WU T7 VA0 0 5 b e
Test method and criterion

BA 1 GRIGAFRHET ) (CGB-BETRHRUEIE 1) 38.3 Fi
UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 Amend.1/Subsection 38.3

¢ o H SR H B
e 2024.05.20 bz A 2024.05.20~2024.06.18
Accepted date Test date
WA BERER. ERERIG. RN, phai. SMRIERK. MEdi. ALEFSH. SRR,
Test items Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Impact, Overcharge,
Forced discharge.
g 45
Test conclusion:
FHERYIT BLSEHE F 7 BR 2 IR A A S 7 i, ARGEIR & [ GRISAsHEF ) CGB-E
BITHIEIE 1) 38.3 ATl . e
AL The Lithium-ion Battery submitted for inspectiq Mhen omeiya Electronics Co.,Ltd
Wi\ sae 6 RS- VA SN
Conclutslion are tested according to UN Manual of Tests a}{z}:ﬂ'teria ST/SGIAC,10/11/Rev.7
Amend.1/Subsection 38.3. . i .|
R i .
Test result: Pass \ POl /
NN YT +/
29 H i (Issue date)™2024:06.18
Fa /i W9 3 -, kit '50«50’\ 20N
Tested by: Checked by: Approved by:
TR-4-B-UN38.3-A3 %20 414
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Parameter information

77 b CERN Lt
Product Cell Battery
I\%)il 18650 18650
—re
Norﬁﬁ;\l %E’[age 3V 3.7V
ngjd%cﬁ%ty 3500mAh 3500mAh (12.95Wh)
Limi?d%ﬁﬁafg? \J/j_ci)ltage 4.2v 4.2v
A N7y
Stanjg}ﬁﬁcﬁhggg?&rrent 700mA 700mA
YA T N7y
Standafg%iz%r%%e{} Current 700mA 700mA
Max. Z%?SE ?tﬁent 3500mA 3500mA
EL et ey
Max%ifc%%? C{}llJbrrent 15A 15A
En?CEi!f%tet aﬁent 70mA 70mA
Cu'f—%‘%?o%age 2.5V 2.5V
CeEIEIémI;I/lIJ\r?E)er 1PCS

TR-4-B-UN38.3-A3
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e | AT & K FRUE TR IR kS Wik g | ATER | g
No. Name of test Standard requirement or the clause number of standard Test result Test Remarks
conclusion
NN BeAE GRIGFARMETMY  CGE-BBITRRIZIE 1) 383 7
SR ED L LR 1
e UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 - Clis
1 Altitude ) See Passed /
. . Amend.1/Subsection 38.3 .
simulation - Appendix 1
R T.1Test T.1
S BAE GRIGAPRMET MY  CGE-LBITHRIEIE 1) 383 5 L 2 N
) i 1B UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 oo e /
Thermal test Amend.1/Subsection 38.3 . Passed
X Appendix 2
TRI6 T.2 Test T.2
B BEEE GRIGAETMY CGB-LBiTREIE 1) 383 % T 3 R
3 _*Ezj? UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 See e /
Vibration Amend.1/Subsection 38.3 . Passed
e Appendix 3
RIE T.3 Test T.3
i BEEE GRIGARETMY CGB-LBiTREIE 1) 383 % LI 4 R
4 hife UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 See e /
S Amend.1/Subsection 38.3 . Passed
i T.4 Test T.4 prroii
WA . -
il o GG AT (BB-BBITHZIE 1) 38.3
shpgs | D8 (IS W 5
! N Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 - i
5 External short : See Passed /
. B Amend.1/Subsection 38.3 .
circuit - Appendix 5
156 T.5 Test T.5
N A E GRIGFARMETMY  CGE-BBITHRIZIE 1) 38.3 7% T 6 R
5 fii il UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 S = /
ee
Impact Amend.1/Subsection 38.3 . Passed
w Appendix 6
RIE T.6 Test T.6
‘ WA CGREAbRETAL  CGELRATHUBIE D 38374 | o 5 R
, RIEF UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 oo e /
Overcharge Amend.1/Subsection 38.3 . Passed
A6 T.7 Test T.7 Appendix7
5 AN BN .
. LA E GRS RARA BB & 37
UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 =
8 Forced . See Passed /
disch Amend.1/Subsection 38.3 A dixs
ischarge endix
J A6 T.8 Test T.8 PP
MRS AT IR RE: 20°C-25°C; REEIRAE: 45%-75%

Test environment

condition

Ambient temperature: 20°C-25°C; Ambient humidity: 45%-75%

TR-4-B-UN38.3-A3
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Appendix 1
5 T1 MR H 44 75 5 R,
No. Name of Test Items Altitude simulation
V. N NI YN ST S e
R maws ALET Before WS After | REBUR | BRI | g
Sample No Sample status EER sy T 4% L FEL R FF 18 HL R Mass loss Residual Test result
ma (9) Vi (V) mz () V2 (V) (%) voltage (%)
HiGea
Bl L ove Rully oharged | 49-989 4.17 49,989 4.17 0.000 100.00 o)
HiGeR
B2 L Cve rully charged | 49871 4.15 49.871 4.15 0.000 100.00 o
BRI
B3 1 CYC\FuIIy Charged 49.992 4.16 49,992 4.16 0.000 100.00 O
HGE RN
B4 1CYC Fully Charged 49.957 417 49,957 417 0.000 100.00 O
HGE RN
BS 1CYC Fully Charged 49.967 4.16 49,967 4.16 0.000 100.00 O
25 IXFEAFTHL
B10 25 CYC Fully Charged 49.927 4.16 49.927 4.16 0.000 100.00 0
25 IRFEA TR HL
Bl1l 25 CYC Fully Charged 49.996 4.19 49,995 4.19 0.002 100.00 O
25 IRFEATTHL
B12 25CYC Fully Charged 50.021 4.15 50.021 4.15 0.000 100.00 O
25 IRFEATTHL
B13 25 CYC Fully Charged 49.850 4.16 49.850 4.15 0.000 99.76 O
25 (XFEAFTHL
B14 25 CYC Fully Charged 49.866 4.17 49.864 4.17 0.004 100.00 0
IR H

e L-tEE V-G DR R-BGR: FHRRKG O-LitER. R, AL R, ok
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire
O-No leakage, no venting, no disassembly, no rupture, no fire.

TR-4-B-UN38.3-A3
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Appendix 2
75 T WRATIH 4475 ERER Y
No. ' Name of Test Items Thermal test
% H o [N . —
FEE | s AT Before WAE After | RS | BRI | g
Sample No Sample status EERT LNy T 4% L BV I8 S Mass loss Residual Test result
ma (g) Vi (V) m2 (g) V2 (V) (%) voltage (%)
H e
B1 1.CYC Fully Charged 49.989 4.17 49.982 4.15 0.014 99.52 (@)
H e
B2 1CYC Fully Charged 49.871 4.15 49.865 4.14 0.012 99.76 (e}
HIRGERA
B3 1CYC Fully Charged 49.992 4.16 49.983 4.15 0.018 99.76 O
HIXTEER N
B4 1CYC Fully Charged 49.957 417 49.950 4.16 0.014 99.76 O
HIXGTERR N
BS 1CYC Fully Charged 49.967 4.16 49.962 414 0.010 99.52 O
25 IXFEAFTHL
B10 25 CYC Fully Charged 49.927 4.16 49.922 4.15 0.010 99.76 (@)
25 IRFEA TR HL
B11 25 CYC Fully Charged 49.995 4.19 49.988 418 0.014 99.76 O
25 IRFEATTHL
B12 25CYC Fully Charged 50.021 4.15 50.015 414 0.012 99.76 O
25 IRFEATTHL
B13 25 CYC Fully Charged 49.850 4.15 49.843 414 0.014 99.76 O
25 RFEAFTHL
B14 25 CYC Fully Charged 49.864 4.17 49.859 4.15 0.010 99.52 (@]
L2 H

v L-ttER V-HESG DR R-IEEY: Folgk O-Jifitiz. JoHESR. Bfdik. . itk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire
O-No leakage, no venting, no disassembly, no rupture, no fire.

TR-4-B-UN38.3-A3
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Appendix 3
5 T3 WRRTG H 447k s
No. ' Name of Test Items Vibration
E H S 3k 22 S 2= oo
FEE | s AT Before WAE After | RS | BRI | g
Sample No Sample status EERT LNy T 4% L BV I8 S Mass loss Residual Test result
ma (g) Vi (V) m2 (g) V2 (V) (%) voltage (%)
H e
B1 L Cve Pty ararged | 49-982 4.15 49.982 4.15 0.000 100.00 o
H e
B2 1.CYC Fully Charged 49.865 4.14 49.865 4.13 0.000 99.76 o]
HIRGERA
B3 1CYC Fully Charged 49.983 4.15 49.981 4.15 0.004 100.00 O
HIXTEER N
B4 1CYC Fully Charged 49.950 4.16 49.950 4.16 0.000 100.00 O
HIXGTERR N
BS 1CYC Fully Charged 49.962 414 49.962 414 0.000 100.00 O
25 IXFEAFTHL
B10 25 CYC Fully Charged 49.922 4.15 49.922 4.14 0.000 99.76 (@)
25 IRFEA TR HL
B11 25 CYC Fully Charged 49.988 418 49.988 418 0.000 100.00 O
25 IRFEATTHL
B12 25CYC Fully Charged 50.015 414 50.015 414 0.000 100.00 O
25 IRFEATTHL
B13 25 CYC Fully Charged 49.843 414 49.842 414 0.002 100.00 O
25 RFEAFTHL
B14 25 CYC Rully Charged 49.859 4.15 49.859 4.15 0.000 100.00 o]
L2 H

v L-ttER V-HESG DR R-IEEY: Folgk O-Jifitiz. JoHESR. Bfdik. . itk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire
O-No leakage, no venting, no disassembly, no rupture, no fire.

TR-4-B-UN38.3-A3
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Appendix 4
75 T4 I 47K whits
No. Name of Test Items Shock
i g N B . . -
FEM | s AT Before WIRE After | RS | BIRBE | jyidgs
Sample No Sample status EERT LNy FF % BV I8 S Mass loss Residual Test result
ma (9) Vi (V) mz () V2 (V) (%) voltage (%)
HIRTEA T
Bl L Cve Rully charged | 49-982 4.15 49.982 4.15 0.000 100.00 o
HIRTEA T
B2 1 CYC Fully Charged | 49-865 4.13 49.865 4.13 0.000 100.00 o)
HIRGERA
B3 1CYC Fully Charged 49,981 4.15 49,981 4.15 0.000 100.00 O
HIXTEER N
B4 1CYC Fully Charged 49,950 4.16 49,950 4.16 0.000 100.00 O
HIXGTERR N
BS 1CYC Fully Charged 49,962 414 49,962 414 0.000 100.00 O
25 e e
B10 95 CYC\Fu”y Charged 49.922 414 49.921 414 0.002 100.00 (@]
25 IXSERFHL
Bl1l 25 CYC Fully Charged 49,988 418 49,988 418 0.000 100.00 O
25 RSERFH
B12 25CYC Fully Charged 50.015 414 50.015 414 0.000 100.00 O
25 RFERFH
B13 25 CYC Fully Charged 49,842 414 49.842 414 0.000 100.00 O
25 R5E&ETEH
B14 25CYC Fully Charged 49.859 4.15 49.859 414 0.000 99.76 (@]
IR H

e L-MER; V-HERG DR R F-k: O-JGitER. oAl k. G, ok
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire
0O-No leakage, no venting, no disassembly, no rupture, no fire.

TR-4-B-UN38.3-A3
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Appendix 5
i s WA 447k prevm—
No. ' Name of Test Items External short circuit
: T o 2 T Bt L
¥ H e 3% O STil-p ok .
i & F R Max. External Temperature NSRS £IE
Sample No Sample status 0) Test result Remark
HIRGEERE
Bl 1 CYC Fully Charged 56.9 (o) /
HIRGEERE
B2 1 CYC Fully Charged 57.7 (o) /
BHIRTEERE
B3 1 CYC Fully Charged 57.1 () /
BHIRGEERE
B4 1CYC Fully Charged 56.7 0 /
BHIRGEERE
B5 1CYC Fully Charged 56.6 0 /
25 IRSEA= T H
B10 25 CYC Fully Charged 59.0 o) /
25 IRFEATH
B11 25 CYC Fully Charged 56.8 o /
25 REAE R
B12 25CYC Fully Charged 58.1 0 /
25 REE R
B13 25CYC Fully Charged 58.7 o /
25 IRSEA= T
B14 25 CYC Fully Charged 58.5 'e) /
UFZEH

e SMREEARR 170°C
D-fiftthk; R-BZL: F-iEg ks O-Tofifhk. JoHZ. Joigk
Note: Extemal temperature not exceed 170°C
D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture, no fire.

TR-4-B-UN38.3-A3
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Appendix 6
75 6 WS H 4455 Wt
No. Name of Test ltems Impac
T o 2 Tt L
\DQ‘):I \D“j\t\ ‘Tll‘ Q:‘: o
G PR Max. External Temperature MALE R £IE
Sample No Sample status 0) Test result Remark

B IR 50% AR

cl 1 CYC 50% Capacity 98.3 0 /
K 50% 7

c2 1 CYC 50% Capacity 97.3 0 /
K 50% KR

3 1 CYC 50% Capacity 96.9 o /
B IR 50% KR

C4 1 CYC 50% Capacity 95.6 o /
B IR 50% KR

C5 1 CYC 50% Capacity 99.1 o /
25 X 50% A &

co 25 CYC 50% Capacity 97.6 0 /
25 K 50% % &

7 25 CYC 50% Capacity 97.8 o /
25 X 50% 7 &

c8 25 CYC 50% Capacity 99.6 0 /
25 X 50% 7 &

9 25 CYC 50% Capacity 94.4 o) /
25 X 50% A&

10 25 CYC 50% Capacity 97.2 o /

NS

E: AAREEAREN 170C
D-fiftfh; F-f2-k; O-Tofftk. Tk

Note: Extemal temperature not exceed 170°C
D-Disassembly, F-Fire, O- No disassembly, no fire.

TR-4-B-UN38.3-A3
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Appendix 7
s T7 AT H 4455 S
No. Name of Test Items Overcharge
FEahR S PR WAL #iE
Sample No Sample status Test result Remark
N CE
B6 1 CYC Fully Charged O /
HiGeR
B7 1 CYC Fully Charged O /
N CE
B8 1 CYC Fully Charged o /
[ER/SRE SN
B9 1 CYC Fully Charged o /
25 RSB TLHL
B15 25 CYC Fully Charged e /
25 RFEAFTHL
B16 25 CYC Fully Charged O /
25 XFEAFTHL
B17 25 CYC Fully Charged o /
25 RSEETLHL
B18 25 CYC Fully Charged O /
INAEH
e D-fiRfA; PRk O-TofdfA. Ttk
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
TR-4-B-UN38.3-A3 11 o314 W
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Appendix 8
o oy BT F 4475 i
No. Name of Test Items Forced discharge
RS R RS WAL R it
Sample No Sample status Test result Remark
c11 1 c%gﬁﬁy%iﬁaﬁrged °
C12 1 cégﬁﬁy%iﬁaﬁrged °
C13 1 C\%gj;ﬁy%z%hﬁged °
Cl4 1 cgg}hgﬁy%z%hﬁged ©
C15 1 csicyj;ﬁy%iz%hﬁged ©
C16 1 cggﬁyﬁ%&gw ©
C17 1 c%g}hgﬁy%z%hﬁged ©
Ci8 1 cgg}c\ﬁy%z%hﬁged P
C19 1 fgﬁyﬁjﬁgea O
C20 1 c?g%ﬁy%zhﬁged ©
C21 25 ggéjﬁﬁ%{zfg&!ed ©
Cc22 25 ggéjﬁﬁy%g%ﬁaﬁrged ©
C23 25 cz\sfc{}hgtﬁ%;ﬁs%faﬁrged °
C24 25 ggé@uﬁﬁgﬁﬁged °
C25 25 ggc(//;ﬁy%g%ﬁaﬁrged ©
c26 25 v o Dot °
c27 25 g\s(c(//;ﬁy%g%ﬁaﬁrged °
Cc28 25 czsc{}bﬁﬁ%z%ﬁaarged °
C29 25 czsc{j;ﬁ%zﬁaarged ©
C30 25 ggé@ﬁﬁgﬁf&ged °
T DR F-ESk: O- k. ok
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
TR-4-B-UN38.3-A3 # 12 5 Ik 14 1
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Important Notice
1. The test report is invalid without the official stamp of KEYS.
A KEYS #5641

2. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.

AR BEAAEN . TN LIRS TR
3. Nobody is allowed to partly photocopy this test report without written permission of KEYS

K& KEYS iR &, AFER 2 Ak & 1.
4. The report is invalid when anything of following happens — illegal transfer, reproduce, embezzlement,

imposture, modification or tampering in any media form.

RBEREAL. GHl. B BH. ol sSCMEMEEARTE B s i 2 1 TE 8%
5. Product information and customer information provided by the applicant, we are not responsible for its

authenticity

PR AN P E B EE SR, RATAR B S 55

6. The test report is valid for the tested samples only.

AR AN AU AT 28

7. The Chinese contents in this report are only for reference.

ARG RS ABENES .

8. Objections to the test report must be submitted to KEY'S within 15 days.

R AR UL MRS 2 HE 15 RN A2 RS2

***End of report***

TR-4-B-UN38.3-A3
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